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CHINA COMPONENTS TEST

171120110347

Test Report

/Date: 2021/02/10
/Report No. 2021042881 /Page 1/3

/Client:
Shanghai Qinkai Industry Co.,Ltd
/Address: 2318
No0.2318 Tingfeng Road, Zhujing Town, Jinshan District,Shanghai

/Product
Conduit and Fittings in Stainless Steel 316 L
/Dimension & 25mm
/Quantity lset
/Crade —_—
/Material AISI 316L

The information above is provided by the client. Our laboratory is not responsible for its authenticity.

/Sample Source Supplied by client

/Sample Description Integrity,self-colored.
/Receiving Date 2021-02-01

/Test Date 2021-02-10

/Specification & Conformance Requirement

The technical requirement supplied by client.
/Test Result See next page

:10.

Dedaration: 1. Thistest report shall beinvalidif without thelaboratory testing seal or sgnaturesof aLthorized sgnatory. 2. Thistest report shall beinvalidif altered. 3. Our laboratoryis
only respondblefor theariginal report. Copying, faxing, photocopying versionsof thereport isonly for referencepurpose: 4. Thisrepartisinvalidif 5. Thistes report shall natbe
reproduced infull without thewritten approval of thelaboratory. 6. Thisreport isreponsblefor designated esorly. 7. Any ojection of thetest result should bededared
timely. The sampleswill bekent for 45@ 8. If teded sarplesarereturned or expired, retest will nolonger beaftered. 9. Thelast digit of thereport nurmber istheversion

, theoriginal number is"0". Theversion number increased when thisreport revised, mearwhilethe original report invalid, the changed informetion isidentified in bold
font.10.If the uncertainty isnat givenin thisreport, thededson ruleissnple acceptance

777  TEL:0573-86161256 86161587 :http://wmw.chinazbj.com

No.777, Fenatan Road. Haivan,Jiaxing, Zheiiana. Chin Official website: http://ww.chinazbi .com
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/Test ltem /Test Method /Requirement /Result /Conclusion
800
800 90min 90min
After heating to 800 After heating to
Fire resistance GB/T 9978.1- and keep for 90 800 and keep
test 2008 minutes, the sample for 90 Pass
has no obvious minutes,no
deformation and no obvious
cracks on the sample deformation
surface or cracks are
found
JR-NIW-C2 2020.7.21-2021.7.20
Remark Device model :JR-NJW-C2,Calibration time:2020.7.21-2021.7.20

/ Signature /@bﬁﬂ”%%é

Received Specimen Fire resistance test - after test
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202104288~ -
Fire resistance test - time temperature diagram

REPORT FINALIZED
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